
 

 

 

 

 

 

 

 

 

 

 

 

 

February 2010

Lead Consultant Sub-consultant 

 

 

Monaghan County Council 
Comhairle Chontae an Mhuineacháin 

CASTLEBLAYNEY WASTEWATER 
TREATMENT WORKS 

 
ENVIRONMENTAL IMPACT STATEMENT  

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:19:27:58



MONAGHAN COUNTY COUNCIL 

 

 

CASTLEBLAYNEY WASTEWATER TREATMENT WORKS 

 

 

 

 

ENVIRONMENTAL IMPACT STATEMENT 

 
 

 

 

 

 

 

 

 

 

Nicholas O’Dwyer Ltd., 
Consulting Engineers, 
Nutgrove Office Park, 
Nutgrove Avenue, 
Dublin 14. 
 
Sub-consultant:  Entec  February 2010 
[...]
In its broadest sense, the spatial scope of the EIA is the area over which changes to the 
environment may occur as a consequence of the proposed development.  As required by the 

 6  
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:19:27:58



Castleblayney Wastewater Treatment Works – EIS   February 2010 

Planning Regulations, the EIA focuses on those areas where environmental effects have the 
potential to be significant.   

The spatial scope varies between both environmental effects and specialist topic areas.  For 
example, the effect of a proposed development upon the surrounding landscape is likely to 
require a greater spatial scope than, for example, the study of effects on soils.  The spatial extent 
of each part of the assessment is made clear under each individual technical subsection.   

1.5.5 Limitations of the EIA Process  
Under Paragraph 3(g) of the second schedule of the Planning Regulations there is a legal 
requirement to outline any difficulties, such as technical deficiencies or lack of knowledge 
encountered in compiling any specified information.   

The design parameters for the Castleblayney WwTW capacity upgrade have been determined 
but the detailed design has yet to be finalised.  The final detailed design for the project will be 
developed once the scheme has been granted planning approval. 

In those cases where assumptions have had to be made, due to the final detailed design not 
being available at this stage, the EIS has considered the worst case scenario and/or has specified 
design limits on emissions necessary to meet environmental standards.  These specified design 
limits will be incorporated into the Contract Documents for the construction of the WwTW 
capacity upgrade in terms of design envelopes.  These design envelopes will clearly define the 
range of environmental effects and emissions that will be permitted, and each submitted 
proposal will be robustly examined to ensure strict adherence with these design envelopes.  No 
transgressions from these envelopes whatsoever will be permitted in the finally accepted 
proposal.   In summary any treatment process offered by the Contractor will be considered 
appropriate provided: 

i) Its effects are equal to the effects outlined in this EIS; and/or 

ii) Its positive effects are of greater significance than those outlined in this EIS; 
and/or 

iii) Its negative effects are of lesser significance than those outlined in this EIS.  

1.6 EIS Terminology  
In some EIS, the terms impact and effect are used interchangeably whilst in others the terms are 
given different meanings.  Some use ‘impact’ to mean the cause of an ‘effect’ whilst others use 
the converse meaning.  This variety of definitions has led to a great deal of confusion over the 
terms impact and effect, both among the environmental specialists that undertake EIA and those 
who read the resulting EIS.   

The convention used in this document is to use impact only within the context of the term 
Environmental Impact Assessment, which describes the process from scoping through EIS 
preparation to subsequent monitoring and other work.  Otherwise, this document uses the phrase 
environmental effect when describing the implications of the development, covering both 
changes and consequences.   

 7  
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:19:27:59



Castleblayney Wastewater Treatment Works – EIS   February 2010 

 8  
 

2. Project Context 

2.1 Need for the WwTW Capacity Upgrade  
The WwTW serving Castleblayney Town is owned and operated by Monaghan County Council.  
It was constructed in the 1980s and has been operating for approximately 20 years.  The 
WwTW provides secondary treatment in the form of an extended aeration activated sludge plant 
with additional phosphorus reduction.  The activated sludge plant uses biological processes to 
remove (mainly) organic matter from the wastewater whilst additional phosphorus reduction is 
applied to assist in protecting the receiving waters of Lough Muckno from nutrient enrichment.  
No additional tertiary treatment is currently provided. Dewatered sludge from the WwTW is 
stored on site and transported off site for further treatment and disposal.   

The current WwTW is designed to accept both a domestic load, from residential properties, and 
an industrial load.  However, the WwTW mainly deals with the domestic effluent stream since 
the industries present in the town are predominantly ‘dry’ and do not contribute significant 
loadings to the sewerage network.  It has a treatment capacity of 12,960 p.e. but the current 
plant loading of approximately 4,000 p.e. means there is approximately 8,960 p.e. of capacity 
spare.  The wastewater flow and load from the commercial/educational sector (shops, hotels, 
schools etc.) has been estimated as 14% of the total load.  The wastewater flow and load from 
the industrial sector has been estimated as 31% of the total load.   

Treated effluent discharges into the west branch of the River Fane, to the northeast of the 
WwTW site and in turn the main waterbody of Lough Muckno to the east.  Since the WwTW 
was constructed in the 1980s no EIS was prepared, thus no licensed discharge limits are in place 
for the effluent discharge.  However, the Castleblayney Catchment Report (DoEHLG, 2004) 
states that routine monitoring data has shown that the WwTW has consistently discharged 
treated effluent in compliance with the discharge standards specified in the Urban Waste Water 
Treatment Regulations, 20018 (S.I. No 254/2001) (UWWTR).  Storm water storage is limited at 
the WwTW and as a consequence, untreated effluent is often discharged into Lough Muckno 
during storm events.   

Being approximately 20 years old, the existing secondary treatment system now needs to be 
overhauled, tertiary treatment facilities (sand filtration) need to be provided and the storm water 
management system improved.  Stage 1 of the WwTW capacity upgrade will increase its 
capacity to 14,000 p.e. in order to cope with these immediate needs and ensure the continued 
protection of Lough Muckno.   

In future years, as development takes place in Castleblayney Town, the existing secondary 
treatment system will not be able to cope with an increase in influent flows.  Thus additional 
capacity is required to ensure the water quality and ecological interests of Lough Muckno are 
adequately protected.  Stage 2 of the WwTW capacity upgrade will increase capacity to 28,000 
p.e. to cope with the future development of Castleblayney Town.  If this increased capacity is 
not provided, then the development of Castleblayney Town will be constrained in future years.   

The Stage 1 and Stage 2 works will enable Castleblayney WwTW to provide modern, effective 
effluent treatment utilising existing tanks and process units as far as is practicable.  New sludge 
treatment facilities will be installed to deal with the additional sludge that will be generated by 

                                                      
8 <25mg/l BOD, <35mg/l suspended solids and <2mg/l Total Phosphorus 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:19:27:59



Castleblayney Wastewater Treatment Works – EIS   February 2010 

the WwTW upgrade.  In addition, a new access road will be constructed to the WwTW to 
provide a more suitable access route for large vehicles, such as, sludge skips.   

The WwTW upgrade is part of a wider sewerage improvement programme for Castleblayney 
Town which will include the provision of associated pumping stations and sewerage network 
improvements.  These other elements fall outside of the scope of any EIA, apart from 
consideration of their cumulative effects.   

2.2 Alternatives Considered  

2.2.1 Alternative Sites 
The choice of site for the proposed new treatment facilities, to allow for projected expansion of 
Castleblayney, located within and adjacent to the existing WWTW site, will utilise the existing 
mains sewerage connection from Castleblayney and discharge to the existing outfall location 
upstream of Lough Muckno.  One of the main advantages of utilising the existing infrastructure 
is that there will be no requirement for additional disturbance of the local populus or ecological 
receptors due to installation of new pipelines or relocation of the outfall.   

The land available at the proposed site is partially within the existing site boundary and existing 
emissions for odour and noise from existing operations already exist.  The landscape already 
features similar structures to those proposed.  The phase 1 development of the site will all be 
carried out within the existing site boundary reducing the impacts at this stage. 

The above considerations identify that the existing site and the proposed extension adjacent to 
the existing site is likely to be a minimal environmental impact location which will utilise 
existing infrastructure to reduce potential environmental damage, contributing to sustainable 
development. 

2.2.2 Alternative Wastewater Treatment Designs and Processes  
Lough Muckno has been designated as a “sensitive area” under the UWWTR.  Therefore 
preliminary treatment, storm water tanks, a form of extended aeration and tertiary treatment are 
required to meet the effluent standards set out in the UWWTR.  Since dewatered sludge is 
exported from the site, the process selection also needs to take into account the need to produce 
a low volume of dewatered sludge (minimum dry solids content of 18%) in order to reduce 
transport costs.  The process options that have been considered are: 

• Conventional activated sludge plant plus tertiary treatment 

Expansion of the existing treatment plant to include an extended aeration plant and 
secondary clarifiers.  In addition to the existing plant, 2 No. aeration tanks and 2 
No. settlement tanks similar in size to the existing process units would be required 
to treat 28,000 p.e. 

• Sequencing Batch Reactor (SBR) activated sludge system plus tertiary treatment  

Expansion of the existing treatment plant to include a SBR activated sludge 
system.  This carries out aeration and sedimentation sequentially in the same tank.  
The system works through the operation in a batch mode, based on a cycle of fill, 
aerate, settle and decant.  In addition to the existing plant, 2 No. SBR each sized for 
7,000 p.e. with dimensions 24m x 12m x 5.5m and a volume of 1,840m3 would be 
required to treat 28,000 p.e.   

 9  
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:19:27:59



Castleblayney Wastewater Treatment Works – EIS   February 2010 

For the purpose of this EIS a conventional activated sludge plant plus tertiary treatment has 
been taken as the worst-case option for assessment purposes.  This is because it has the largest 
footprint of the options and the greatest potential for odour emissions.  However the final site 
design and processes to be used will be finally determined via the Contract Documents.  Design 
envelopes will clearly define the environmental effects and emissions that will be permitted, and 
each submitted proposal will be robustly examined to ensure strict adherence with these design 
envelopes.  No transgressions from these envelopes whatsoever will be permitted in the finally 
accepted proposal.   

2.3 Planning Context 

2.3.1 Introduction  
This section sets out an overview of the planning and regulatory context within which the 
development proposals need to be considered.  A full description of the relevant national, 
regional and local planning policy framework are included below along with identification of 
relevant planning policies.   

2.3.2 National Planning Framework  
The Planning and Development Act 2000 consolidates all previous Planning Acts and much of 
the EIA Regulations.  The key legislative instruments governing planning in Ireland are as 
follows: 

• Planning and Development Act, 2000; and 

• Planning and Development Regulations, 2001 (S.I. No. 600 of 2001). 

National Spatial Strategy 
The National Spatial Strategy for Ireland 2002-2020 (NSS) was published by the Minister for 
the Environment and Local Government in late 2002.  The NSS is a twenty year planning 
framework designed to achieve a better balance of social, economic, physical development and 
population growth between regions.  In order to drive development in the regions, the NSS 
requires that areas of sufficient scale and critical mass be built up through a network of 
gateways and hubs.   

The NSS identifies Monaghan as a development ‘hub’ linked with the ‘gateway’ of Dundalk by 
the N2 National Primary Route between Dublin and Derry in Northern Ireland.  Castleblayney 
is situated on this national transport corridor and the NSS states that;  

“In more eastern parts of the border region, towns such as Castleblayney, 
Carrickmacross and Ardee can promote themselves more effectively in the 
context of the strength of Dundalk and Monaghan.” 

The NSS also sets out a number of sustainable development principles, which include avoiding 
adverse impacts upon environmental features such as landscapes, habitats and protected species, 
river catchments, the maritime environment and cultural heritage.   

2.3.3 Regional Planning Guidelines  
The Border’s Regional Authority adopted Regional Planning Guidelines (RPG) for the Border 
Region on 24 May 2004.  The RPG provides a strategic development and planning vision for 
the region and the framework for the delivery of that vision.   

 10  
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:19:27:59



Castleblayney Wastewater Treatment Works – EIS   February 2010 

“By 2020 the Border Region will be a competitive area recognised as, and 
prospering from, its unique interface between two economies, where economic 
success will benefit all, through the building of distinct sub regional identities, 
in an outstanding natural environment with innovative people, which in 
themselves, will be our most valuable asset….”  

The RPG identifies Castleblayney as a medium sized town, in need of urban strengthening and 
which would perform an important role in driving the development of a particular spatial 
component, in conjunction with Carrickmacross and Clones.   

Under the Planning and Development Act 2000 local planning authorities must have regard to 
any regional guidelines in force for their area when making and adopting a development plan.   

The role of EU projects and partnerships has and will continue to play an important role in 
achieving the Border region’s objectives.  In recent times there has been a ‘shift in emphases’ as 
regards the role of such projects and partnerships.  Much attention has been focused in the past 
on infrastructure projects including bringing waste and wastewater provision up to date. It is 
also clear that the Border region which Castleblayney is part of is seeking innovative ways of 
developing in the future.   

2.3.4 County Monaghan Development Plan 
The County Monaghan Development Plan (2007 – 2013) was adopted in March 2007.  It covers 
the whole of County Monaghan and the five towns of Monaghan, Carrickmacross, 
Castleblayney, Ballybay and Clones and is the first plan for the County to be prepared under the 
Planning and Development Act 2000.   

The County Monaghan Development Plan sets out an overall strategy for the sustainable 